
   
Facility DEC ID: 2600700025

  DEC Permit Conditions
    Page    1

         PERMIT
  Under the Environmental Conservation Law  (ECL)

       IDENTIFICATION INFORMATION

Permit Type: Air State Facility
Permit ID: 2-6007-00025/02005
 Mod 0 Effective Date: 06/26/2017 Expiration Date: 06/25/2027

 Mod 1 Effective Date: 01/10/2022 Expiration Date: 06/25/2027

Permit Issued To:NYC DEPT OF ENVIRONMENTAL PROTECTION
    96-05 HORACE HARDING EXPY FL 5
    CORONA, NY 11368

Contact:    PAMELA ELARDO
    NYCDEP BWT
    96-05 HORACE HARDING EXPY FL 2
    CORONA, NY 11368
    (718) 595-6924

Facility:    HUNTS POINT WASTEWATER RESOURCE RECOVERY FACILITY
    COSTER ST & RYAWA AVE
    BRONX, NY  10474
[...]
         Process Description: Firing diesel fuel in generators.

         Emission Source/Control:   EGEN1 - Combustion         
         Design Capacity: 2,000   kilowatts

         Emission Source/Control:   EGEN2 - Combustion         
         Design Capacity: 2,000   kilowatts

         Emission Source/Control:   EGEN3 - Combustion         
         Design Capacity: 2,000   kilowatts

         Emission Source/Control:   EGEN4 - Combustion         
         Design Capacity: 2,000   kilowatts

         Emission Source/Control:   EGEN5 - Combustion         
         Design Capacity: 2,000   kilowatts

         Emission Source/Control:   EGEN6 - Combustion         
         Design Capacity: 2,000   kilowatts

Item 28.7(From Mod 0):
This permit authorizes the following regulated processes for the cited Emission Unit:

         Emission Unit:    2-WWTRE
         Process: AER  Source Classification Code: 5-01-007-31
         Process Description:   
         This process is the WWTP's secondary treatment activated   
 sludge aeration process (AER).  This process includes two   
 (2) 355' x 30' x 15' (east battery), and four (4) 438' x   
 25' x 15' (west battery) activated diffused aeration   
 tanks.  During the WWTP's upgrade construction, the   
 aeration tanks were modified to introduce step-fed   
 Biological Nutrient Removal (BNR) treatment to this   
 process.



   
Permit ID: 2-6007-00025/02005         Facility DEC ID: 2600700025

         Air Pollution Control Permit Conditions
Renewal 1/Mod 1/Active  Page    34        FINAL

 In this process, the effluent from the primary treatment   
 section containing mainly colloidal and dissolved solids   
 (both inorganic and organic) are treated biologically by   
 utilizing many different types of microorganisms in a   
 controlled environment.  These beneficial microorganisms   
 consume most of the remaining organic pollutants producing
 heavier particles which settle out later in the final   
 settling tanks.  Large amounts of air are pumped into   
 aeration tanks mixing the wastewater and sludge returned   
 from the WWTP's final settling tanks.

 The total thruput is based on the design average dry   
 weather flow of 200 MGD.

         Emission Source/Control:   AERTE - Process         
         Design Capacity: 67,000,000   gallons per day

         Emission Source/Control:   AERTW - Process         
         Design Capacity: 133,000,000   gallons per day

Item 28.8(From Mod 0):
This permit authorizes the following regulated processes for the cited Emission Unit:

         Emission Unit:    2-WWTRE
         Process: CCT  Source Classification Code: 5-01-007-60
         Process Description:   
         This process is the WWTP's chlorine contact wastewater   
 disinfection process consisting of two (2) 472' x 26' x   
 12' chlorine contact tanks (CCT).

 In this process, wastewater from the final settling tanks   
 flows to the chlorine contact tanks where sodium   
 hypochlorite is added into the wastewater stream to   
 destroy and kill the harmful organisms and thereby to   
 protect the receiving waters.

 The total thruput is based on the design average dry   
 weather flow of 200 MGD.

         Emission Source/Control:   CCTNK - Process         
         Design Capacity: 200,000,000   gallons per day

Item 28.9(From Mod 0):
This permit authorizes the following regulated processes for the cited Emission Unit:

         Emission Unit:    2-WWTRE
         Process: CMS  Source Classification Code: 5-01-007-99
         Process Description:   
         This process includes operation of the WWTP's non-exempt   
 chemical storage tanks, five (5) 12,000 gallon sodium   
 hypochlorite tanks (HYPO1, HYPO2, HYPO3, HYPO4 and HYPO5),



   
Permit ID: 2-6007-00025/02005         Facility DEC ID: 2600700025

         Air Pollution Control Permit Conditions
Renewal 1/Mod 1/Active  Page    35        FINAL

 four (4) 16,000 gallon hydroxide tanks (HYDO1, HYDO2,   
 HYDO3 and HYDO4), and two (2) 25,000 gallon acrylamide   
 tanks (ACRY1 and ACRY2).

 Currently, DEP is in process of installing three 15,000   
 gallon glycerol storage tanks (GYOL1, GYOL2 and GYOL3) in   
 the fuel cell building for BNR treatment which is   
 introduced in activated sludge aeration process (AER)   
 process.

         Emission Source/Control:   ACRY1 - Process         
         Design Capacity: 25,000   gallons

         Emission Source/Control:   ACRY2 - Process         
         Design Capacity: 25,000   gallons

         Emission Source/Control:   GYOL1 - Process         
         Design Capacity: 15,000   gallons

         Emission Source/Control:   GYOL2 - Process         
         Design Capacity: 15,000   gallons

         Emission Source/Control:   GYOL3 - Process         
         Design Capacity: 15,000   gallons

         Emission Source/Control:   HYDO1 - Process         
         Design Capacity: 16,000   gallons

         Emission Source/Control:   HYDO2 - Process         
         Design Capacity: 1,233,000   cubic feet

         Emission Source/Control:   HYDO3 - Process         
         Design Capacity: 16,000   gallons

         Emission Source/Control:   HYDO4 - Process         
         Design Capacity: 16,000   gallons

         Emission Source/Control:   HYPO1 - Process         
         Design Capacity: 12,000   gallons

         Emission Source/Control:   HYPO2 - Process         
         Design Capacity: 12,000   gallons

         Emission Source/Control:   HYPO3 - Process         
         Design Capacity: 12,000   gallons

         Emission Source/Control:   HYPO4 - Process         
         Design Capacity: 12,000   gallons

         Emission Source/Control:   HYPO5 - Process         
         Design Capacity: 12,000   gallons



   
Permit ID: 2-6007-00025/02005         Facility DEC ID: 2600700025

         Air Pollution Control Permit Conditions
Renewal 1/Mod 1/Active  Page    36        FINAL

Item 28.10(From Mod 0):
This permit authorizes the following regulated processes for the cited Emission Unit:

         Emission Unit:    2-WWTRE
         Process: CRP  Source Classification Code: 5-01-007-99
         Process Description:   
         The process is the Central Residual Process (CRP), which   
 takes place in the Central Residual Building.  The process
 includes the following areas: screening room, channels,   
 compactor, the sludge screening areas, the grit cyclones,   
 the classifier areas, the skimmings concentrator areas and
 the disposal areas.  The odor control system consists of   
 seven (7) carbon adsorbers (CRBC1, CRBC2, CRBC3, CRBC4,   
 CRBC5, CRBC6 and CRBC7) that discharge through five   
 exhaust stacks (CRBCA, CRBCB, CRBCC, CRBCD, and   
 CRBCE).

 The total throughput is based on the designed ventilation   
 air flow capacity of the activated carbon adsorption   
 vessels.

         Emission Source/Control:   CRBC1 - Control         
         Control Type: ACTIVATED CARBON ADSORPTION

         Emission Source/Control:   CRBC2 - Control         
         Control Type: ACTIVATED CARBON ADSORPTION

         Emission Source/Control:   CRBC3 - Control         
         Control Type: ACTIVATED CARBON ADSORPTION

         Emission Source/Control:   CRBC4 - Control         
         Control Type: ACTIVATED CARBON ADSORPTION

         Emission Source/Control:   CRBC5 - Control         
         Control Type: ACTIVATED CARBON ADSORPTION

         Emission Source/Control:   CRBC6 - Control         
         Control Type: ACTIVATED CARBON ADSORPTION

         Emission Source/Control:   CRBC7 - Process         
         Design Capacity: 5,000   cubic feet per minute

Item 28.11(From Mod 0):
This permit authorizes the following regulated processes for the cited Emission Unit:

         Emission Unit:    2-WWTRE
         Process: DGH  Source Classification Code: 5-01-007-99
         Process Description:   
         The process consists of the WWTP's sludge digester gas   
 holding tank storage process (DGH).  Digester gas produced
 in the digester tanks will be stored in one (1) 240,000 cu
 ft digester gas holding tank (DGHTK) for later use at the   



   
Permit ID: 2-6007-00025/02005         Facility DEC ID: 2600700025

         Air Pollution Control Permit Conditions
Renewal 1/Mod 1/Active  Page    37        FINAL

 combustion units.

 The Total thruput is estimated based on the design sludge   
 digester gas production.

         Emission Source/Control:   DGHTK - Process         
         Design Capacity: 240,000   cubic feet

Item 28.12(From Mod 0):
This permit authorizes the following regulated processes for the cited Emission Unit:

         Emission Unit:    2-WWTRE
         Process: FST  Source Classification Code: 5-01-007-40
         Process Description:   
         This is the WWTP's wastewater treatment final settling   
 (FST) process.  This process includes four (4) groups of   
 four (4) final settling tanks, North, South, East and   
 West, for a total of sixteen (16) final settling   
 tanks.

 The purpose of this final settling process is two-fold:   
 settle out microorganisms and activated sludge solid waste
 generated during the aeration process to produce a   
 clarified effluent, and to collect the settled activated   
 sludge for conveyance back to the aeration tanks.

 The total thruput is based on the design average dry   
 weather flow of 200 MGD.

         Emission Source/Control:   FSTCE - Process         
         Design Capacity: 46,000,000   gallons per day

         Emission Source/Control:   FSTCN - Process         
         Design Capacity: 16,000,000   gallons per day

         Emission Source/Control:   FSTCS - Process         
         Design Capacity: 16,000,000   gallons per day

         Emission Source/Control:   FSTCW - Process         
         Design Capacity: 122,000,000   gallons per day

Item 28.13(From Mod 0):
This permit authorizes the following regulated processes for the cited Emission Unit:

         Emission Unit:    2-WWTRE
         Process: HWK  Source Classification Code: 5-01-007-07
         Process Description:   
         This process is the WWTP's headworks (HWK) process prior   
 to primary settling.  This process includes the forebay   
 (FBAY), four (4) bar screens (BSCRN) and the primary   
 influent channel in the WWTP's Main Building (MAIN).  The   
 bar screens consist of upright bars spaced one to three   



   
Permit ID: 2-6007-00025/02005         Facility DEC ID: 2600700025

         Air Pollution Control Permit Conditions
Renewal 1/Mod 1/Active  Page    38        FINAL

 inches apart.  The primary purpose of the bar screening is
 to remove large pieces of trash (rags, sticks, newspapers,
 cans, etc.) for the protection of the main sewage pumps   
 and other equipment.  The exhaust from the screening room   
 is treated with seven carbon adsorbers (CRBCl, CRBC2,   
 CRBC3, CRBC4, CRBC5, CRBC6 and CRBC7) in the central   
 residual building (CENTRES).  The primary influent   
 channels are covered and the exhaust is treated with four   
 carbon adsorbers (PRIC1, PRIC2, PRIC3 and PRIC4).

 The total thruput is based on the design average dry   
 weather flow of 200 MGD.

         Emission Source/Control:   CRBC1 - Control         
         Control Type: ACTIVATED CARBON ADSORPTION

         Emission Source/Control:   CRBC2 - Control         
         Control Type: ACTIVATED CARBON ADSORPTION

         Emission Source/Control:   CRBC3 - Control         
         Control Type: ACTIVATED CARBON ADSORPTION

         Emission Source/Control:   CRBC4 - Control         
         Control Type: ACTIVATED CARBON ADSORPTION

         Emission Source/Control:   CRBC5 - Control         
         Control Type: ACTIVATED CARBON ADSORPTION

         Emission Source/Control:   CRBC6 - Control         
         Control Type: ACTIVATED CARBON ADSORPTION

         Emission Source/Control:   PRIC1 - Control         
         Control Type: ACTIVATED CARBON ADSORPTION

         Emission Source/Control:   PRIC2 - Control         
         Control Type: ACTIVATED CARBON ADSORPTION

         Emission Source/Control:   PRIC3 - Control         
         Control Type: ACTIVATED CARBON ADSORPTION

         Emission Source/Control:   PRIC4 - Control         
         Control Type: ACTIVATED CARBON ADSORPTION

         Emission Source/Control:   BSCRN - Process         
         Design Capacity: 200,000,000   gallons per day

         Emission Source/Control:   CRBC7 - Process         
         Design Capacity: 5,000   cubic feet per minute

         Emission Source/Control:   FOBAY - Process         
         Design Capacity: 200,000,000   gallons per day



   
Permit ID: 2-6007-00025/02005         Facility DEC ID: 2600700025

         Air Pollution Control Permit Conditions
Renewal 1/Mod 1/Active  Page    39        FINAL

Item 28.14(From Mod 0):
This permit authorizes the following regulated processes for the cited Emission Unit:

         Emission Unit:    2-WWTRE
         Process: PST  Source Classification Code: 5-01-007-20
         Process Description:   
         This process is the WWTP's primary clarifier complex   
 process consisting of six (6) primary settling tanks   
 (PST).  There are two (2) 168' x 103.8' x 12' east battery
 primary settling tanks and four (4) 168' x 103.8' x 12'   
 west battery primary settling tanks.

 Primary settling is a process in which the solid particles
 carried in raw sewage are removed by gravity under   
 quiescent conditions in the primary settling tanks.  In   
 addition, the primary settling tanks are used to separate   
 and remove floating materials and scum. Solids and grit   
 collected in the tanks are removed as a thin sludge by   
 continuous pumping to the cyclone degritters.  Each   
 primary settling tank is equipped with sludge collectors,   
 dipping weirs, scum removal equipment, inlet sluice gate   
 overflow weirs.

 The total thruput is based on the design average dry   
 weather flow of 200 MGD.

         Emission Source/Control:   PCLAE - Process         
         Design Capacity: 67,000,000   gallons per day

         Emission Source/Control:   PCLAW - Process         
         Design Capacity: 133,000,000   gallons per day

Item 28.15(From Mod 0):
This permit authorizes the following regulated processes for the cited Emission Unit:

         Emission Unit:    2-WWTRE
         Process: SDT  Source Classification Code: 5-01-007-31
         Process Description:   
         This sludge degritting process includes eight (8) sludge   
 cyclone degritters (500 GPM).

         Emission Source/Control:   CYCDG - Process         
         Design Capacity: 500   gallons per minute

Item 28.16(From Mod 0):
This permit authorizes the following regulated processes for the cited Emission Unit:

         Emission Unit:    2-WWTRE
         Process: SGR  Source Classification Code: 5-01-007-71
         Process Description:   
         This process is the WWTP's sludge gravity thickening   
 (SGR) process, including four (4) 280,000 gallon sludge   



   
Permit ID: 2-6007-00025/02005         Facility DEC ID: 2600700025

         Air Pollution Control Permit Conditions
Renewal 1/Mod 1/Active  Page    40        FINAL

 gravity thickeners.  The sludge from primary and final   
 settling tanks (approximately 99% water) is concentrated   
 in these thickening tanks.  The water is sent back to the   
 head of the WWTP or aeration tanks for additional   
 treatment.

 The total thruput is based on sludge design capacity of   
 230,000 lbs/day.

         Emission Source/Control:   GTTK1 - Process         
         Design Capacity: 280,000   gallons

Item 28.17(From Mod 0):
This permit authorizes the following regulated processes for the cited Emission Unit:

         Emission Unit:    2-WWTRE
         Process: SLD  Source Classification Code: 5-01-007-92
         Process Description:   
         This process is the WWTP's sludge dewatering (SLD)   
 process in the dewatering facility.